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CERTIFICADO DE CALIDAD /
MILL TEST CERTIFICATE

Fecha de Emisién/ Date of issue
(DMA) 05/03/2010

0707542463

0707542463

No./ Document number
0707542463

P 10f2
age 10 ce

Cédigo cliente/ Customer ID
9058909

Pedido No./ Sales order

0703115881 7654

Orden de compra/ Purchase order

Cliente/ Customer
PLESA ANAHUAC Y CIAS,, S A DE

Remisién/ Delivery
0707542463
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Q‘I 0 de Transportel Means of transportation
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Descripcion de mercaderias/ Goods description
0.110" HYL-PER A A 2 X 2" 6.1Mts BCO NAC

reona_ 002

g, 2010
Tual 'ii

RO

1. TS: Tratamiento superficial, Aceitado, Sellado f ST: Superficial treatment, Oiled, Stenciled, etc
4 RB: Rockwell B

2. LE: Limite eléstico / YP: Yield Point
5. LULL Limite Inferior f Lower Limit

3. RT: Resistencia a la tensién / TS: Tensile Strenght
6. LS/UL Limite Superior § Upper Limit
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— T———
- e T e
Datos Generales / =
Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ Ancho/Width Largo/Length CapalThickness
Coating Thickness mm {
{in . 1
kg b in mm m ft oz/ft2 gim2
28986 N/A 5198.236 11460 0.110in / 0.00 0.00 1366.40 4480.00 N/A d NiA 1
2.79mm f
= i
U v
Datos Generales / General Data
Colada/Heat TS/ST (1} | No. Parte/Part| Descripcién/ Norma de Calidad/Quality Norm Grado/Grade
Description
28986 Aceitado Liso 610301 0.110" HYL- TER-A500 GA
PERAA2X2
6.1Mts BCO
NAC

Observaciones / Comments

CL/ID#

Cortikcamos que el material aqui descrito ha sdu P oy d | autorizado independiente del rea
da ia con |a norma amba descrita.

We here cerlify lhat the material described in here has been tested and by
Ihe manufaclurieg department with satisfaclory results in accordance wilh requirements of the abwe S|

indpendent from
ification

Firma / Signature

J 7

Ing. Antonio Mani

Temium Labs
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Calidad del Acero / Stee! Quality (Propiedades Mécanicas Longitudinales)

Colada/Heat LE/YP (2) % Elongacion / RT/TS (3)
Elongation %
Mpa KSI Mpa KSI
28986 386 56.0 28 414 60.0
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
Colada/Heat & Mn P S Al Si Cu Ni Cr
28986 0.060 0.500 | 0.005 | 0.005 | 0.040 | 0.020 | 0.040 | 0.020 | 0.010
Calidad de Tuberia / Piping Quality
Colada/Heat |Piezas / Pieces Dimensiones/Dimensions Normade |Grado/ Grade
Calidad/Quality
Nom
Largo/Length | Diam/Dim 1 Dim2 Dim3
m/ ft mm/in mm /in mm /in
28986 224 6.1/20 50.8 / 2in 50.8 / 2in N/A TER-A500 GA
£
g
&
;
(W) i
§ ot
1. TS: Tratamienta superficial, Aceitado, Sellado / ST. Superficial treatment, Oiled, Stenciledetc 2. LE: Limite elastico / YP: Yield Point 4. RT Resistencia a la tensidn ! TS: Tensile Strenght
4. RB: Rockwell B 5. LULL Limite inferios / Lower Limit 6. LS/UL Limite Superior / Upper Limit
Observaciones / Comments CLIID#
Firma / Signature
Cerliificamos que el matesial aqui desetlohn sndo i y por p | auton pendi del area ’
de manufaciura con i con ka norma arriba desciia. \
We here canlify hai the material described in hem bas been tested and i by aulhorized p dent from %‘ Ww
the manufaciuring departmen with sati y rasuls in with requil ofthe ebovs spaﬂﬂcﬂlon
Ing. Antonio Mani
Temium Labs
Page 2 of 2




